=]
=voTrscH

P E R F O R M A N C E

www.evotech-performance.com

Triumph Trident Tail Tidy
Installation Instructions



®

Installation Instructions —_——

Kit Contents PRN0O15578

(A) 1 x M8 x 20mm Button Head Bolt (K) 4 x Grub Screw
1 x M5 x 16mm Button Head Bolt (L) 4 x M5 x 35 Black Button Head Bolt

(©) 1 x M5 Washer M) 6 x M4 x 8 Black Button Head Bolt
(©) 1 x Back Spacer

(E) 1 x Front Spacer Optional

(F) 2 x M6 x 16 Black Button Head Bolt @a 1 x Wire Cover

(G 2 x M6 Flange Nut 2 x Top Hat Washer

(H) 2 x M4 x 6 Black Button Head Bolt (cc’ 2 x M4 x 12mm Button Head Bolt
(1 2x P-Clip (No.2)
(J) 4 x Undertray Spacer



®

Installation Instructions 1 —_——




®

Installation Instructions 2 —_——

‘\\’ \ll’



®

Installation Instructions 3 —_——




®

Installation Instructions 4 —_——

\
 /



®

Installation Instructions 5 —_——




®

Installation Instructions ) —_——

\
./




Installation Instructions / —_——




®

Installation Instructions 8 —_——




®

Installation Instructions O —_——




Installation Instructions

‘\\—

‘u—
Qu—



Installation Instructions 11 —_——

‘\\—*
Q\\‘



Installation Instructions 1 2 —_——

‘\\‘
‘u‘



Installation Instructions 13 —_——




Installation Instructions 14 —_——

Repeat
Both Sides




Installation Instructions 15 —_——

eI 2
1



Installation Instructions 16 —_——

€ — SN



Installation Instructions 17 —_——

s |1 )

Repeat
Both Sides




Installation Instructions 18 —_——




Installation Instructions 19 —_——

W,

N\

Repeat
Both Sides




Installation Instructions 20 —_——




Installation Instructions




Installation Instructions 22 —_——




Installation Instructions 23 —_——




Installation Instructions

24

A Release

Tab




Installation Instructions 25 —_——

1
1)



Installation Instructions 26 —_——

—

Thread Wire
awen  Behind Cover




Installation Instructions 27 —_——

<€/



Installation Instructions 28 —_——




Installation Instructions 29 —_——




Installation Instructions




Installation Instructions 31 —_——

’\\.



Installation Instructions 32 —_——

Qu_

{1

o




Installation Instructions 33 —_——




Installation Instructions 34 —_——




Installation Instructions

35

Do Not Fully
Remove




Installation Instructions 36 —_——




®

Installation Instructions 37/ —_——

x
\

\” .



Installation Instructions 38 —_——

—1

Locate loom in underseat area
ensuring they do not
Caution get trapped or squashed




Installation Instructions 39 —_——

Locate Wire
Caution Behind Tab




Installation Instructions 40 —_——




Installation Instructions i —_——




Installation Instructions 42 —_——




Installation Instructions A2 —_——

\S



Installation Instructions 44 —_——

W-‘ —



Installation Instructions 45 —_——

-



Installation Instructions 46 —_——

aution Cli pPs

:
A 4

A Remove ]




Installation Instructions

4/

Q
®

Caution

Remove
Clips




Installation Instructions 48 —_——




Installation Instructions yie) —_——




Installation Instructions 50 —_——




Installation Instructions




Installation Instructions 52 —_——

4 ‘

Q Set Screw Level
Caution With Top Edge




Installation Instructions 53 —_——




Installation Instructions OEM PART

¥

‘ 111 OEM PART
-

¥



Installation Instructions 55 —_——

\\'
\\'

Press The Undertray
awen Against Marking Pins




Installation Instructions 56 —_——




Installation Instructions 57 —_——

7mm

| |G

Drill 5mm Hole
Centre Of The Curve
Caution  7mMm From The Edge




Installation Instructions 58 —_——

aaaaaa On The Dimble Marks

A Drill 5mm Hole ]




Installation Instructions 590 —_——

A Open Holes to
12.5mm Diameter

Caution




Installation Instructions




Installation Instructions




Installation Instructions 62 —_——

‘\\—



Installation Instructions 63 —_——




Installation Instructions 64 —_——

N,

s,
o

Repeat
Both Sides




Installation Instructions 65 —_——

Repeat
Both Sides




Installation Instructions 66 —_——

mnyp
(R TIT S |
H H
F g

Repeat
Both Sides




Installation Instructions 6/ —_——

Repeat
Both Sides




Installation Instructions 68 —_——

Y TG

‘u—

Repeat
Both Sides




Installation Instructions 69 —_——

-u‘

Repeat
Both Sides




Installation Instructions /0 —_——




Installation Instructions /1 —_——

€um

<€)
€ 1mmam)



Installation Instructions 72 —_——

ﬁ_“’

=11 4



Installation Instructions /3 —_——

€um

€ 1mmmm)
€ memm)



Installation Instructions 74 —_——

1



Installation Instructions /5 —_——




Installation Instructions /6 —_——




Installation Instructions ]/ —_——

4=

Run wires neatly down the channel
in both parts ensuring they
Cadtion 4o not get trapped or squashed




Installation Instructions /8 —_——




Installation Instructions /9 —_——

—“’



Installation Instructions 80 —_——




Installation Instructions 81 —_——




Installation Instructions 82 —_——

Feed wires through the undertray
ensuring they do not get
Caution trapped or squashed




Installation Instructions 83 —_——

Cummm
Cmmm
Gumm
Cmm

Qan



Installation Instructions 84 —_——




Installation Instructions 85 —_——




Installation Instructions

86




Installation Instructions 87 —_——




Installation Instructions 88 —_——




Installation Instructions 89  — 4




Installation Instructions 90  — 4

s @



Installation Instructions 01 ==




Installation Instructions




Installation Instructions 03 —_——




Installation Instructions o4 —_——

—_1



Installation Instructions 05 —_——

’\\Q



Installation Instructions 06 —_——




Installation Instructions —74

R St
(( 3(19\ie2r;e ages



Installation Instructions ——F—4

R St
KONV



Installation Instructions 92




®

I . . g A
Installation Instructions — 4

/N EssenTIAL cHECks /N

After installation of your tail tidy ensure that the licence
plate does not contact the rear tyre when
suspension is fully compressed.

Ensure all electrics including indicators, tail light, brake light
and licence plate light lights are working correctly
before riding the motorcycle.

It is recommended that periodic inspections are made
to ensure that all fixings are fully tightend.






®

Installation Instructions  — 4




==
=Vc_|_==|—l

F O R M A N C E




